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ITEM PART NO. DESCRIPTION QTY

1 2 3 4

1 1016440 GASKET,  INSULATOR ................................................................................................. 1

2 1016481 INSULATOR,  CARBURETOR ....................................................................................... 1

3 1016439 GASKET,  CARBURETOR INSULATOR TO THROTTLE BRACKET ............................... 1

4 1016444 BRACKET,  THROTTLE ................................................................................................ 1

5 1016103 SCREW,  PAN / TORX HEAD SELF-TAPPING,  #6 - 32 x 1/4 ........................................ 2

6 1016102 GUARD,  GOVERNOR .................................................................................................. 1

7 0000451 WASHER,  LOCK, 1/4 ................................................................................................... 1

8 1011114 NUT,  HEX,  M6 x 1........................................................................................................ 1

9 1016848 SPACER,  GOVERNOR GUARD ................................................................................... 1

10 1016441 GASKET,  THROTTLE BRACKET TO CARBURETOR ................................................... 1

11 1016582 SPRING,  THROTTLE RETURN .................................................................................... 1

12 1016478 ASSEMBLY, CARBURETOR ........................................................................................ 1

13 1013746 CLAMP,  HOSE ............................................................................................................. 1

14 1015877-01 TUBE, AIR VENT .......................................................................................................... 1

15 1016572 TUBE,  CRANKCASE VENT .......................................................................................... 1

16 1016438 GASKET,  CARBURETOR TO INTAKE MANIFOLD ....................................................... 1

17 1016480 PIPE,  INTAKE .............................................................................................................. 1

18 1016490 BOLT,  2-ENDED STUD, M6 x 1 x 92MM ....................................................................... 2

19 1016547 NUT,  FLANGED,  M6 x 1 .............................................................................................. 2

20 1016059 CLIP,  STUD ................................................................................................................. 1

21 1012849 CLIP, HOSE ................................................................................................................. 2

GOVERNOR GUARD AND INTAKE HOSE
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